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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report |

Date Recejved: 2009/06/23

Assignment No: 098A011-J111171"

Date Issued: 2009/07/07

Applicant : JD Auspice Co.,Ltd.

Addres\s_»: 2F-5, No.7, Lane,43 Shaungcheng St.,

Zhongshan D1stmct Talpel Cny, 10461
s Taiwan, RO. C/
Art1oles -------- “Perforated GRP Cable Tray / ladde""‘:

.f” B
Notice: 1. There are __2 | pages in thisreport; including"ﬂ'le coxi"ewpa’ge; The Test Report has to,be presented, if
necessary, as &omplete copy, not part of it. ,.ff
2. The contents oﬁthxs report is for 1eference only, not for adverusmg, general pubhc or any other
commercxal purposes

- 3. The art1cle(§) - pame of the article(s) to be tested and Sampler(,s) s §upphed by the applicant ; PIDCis
resp01131ble for carfying éut necessary-analyzingprocedures.only..
4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission.
5. PIDC does not guarantee the reported values in the Report when test is done by using other test pieces.
The Test Report may not be used as evidence in a court of law.
6. Only the original copy is considered to be official ore.
7. This result of experience is acquired by statistics and analysis to be p10v1ded w1th 1eprcsentatwe

.. conclusion. .
8. “3 “Means the method has been certified by ISO/IEC 17025.

Authorized by %’ , - %/_\
o Chen Ming-Kun
Group Leader

¥ L% B 3851935 http://www.pidc.org.tw

No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Plastics Industry Development Center
Verification Testing Laboratory
Analysis/Test Report |

Application No ;  098A011-J111171
Date Tested : 2009/06/25~2009/06/26

Ttem(s)/ Method(s) Result(s) o Note

1. Glass Fiber Content
CNS 12777

REMARK :

1. Glass Fiber Content: - oAk /
1.1 Specimen Mean We1ght 4, 6215¢g / / ’) (/
:‘ \.._-«//

<B1ank B e10w>

40768 & % F L% B 3851933 http://www.pidc.org.tw 1
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 o
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Chen Mfﬁg—Kun
Group Leader
40768 & P W LK B 38 % 1935% http://www.pidc.org.tw
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Plastics Industry Development Center
Verification Testing Laboratory
Analysis/Test Report

Date Received: 2009/06/23
Assignment No: 098A011-J111172
Date Issued: 2009/07/22

Applicant : JD Auspice Co.,Ltd.

Address ;

Notice: 1. There are ‘3 / pages in tlns Teport; mcludmg the cover: page The Test Report has to,be p1esented if
necessary, as- 1complete copy not part of it. 3 '
2. The contents of this report is for refelence only, not for advertlsmg, g
cormnerc:lal puxposes :
3. The amcle(s) name of the amcle(s) to be tested and Sampler(s) g supphed by the applicant ; PIDCis
responsible for cattying-out necessary. analyzmg“proceduresAonly,
4, The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's pernussmn
5. PIDC does not guarantee the reported values in the Report when test is done by usmg other test pieces. '
The Test Report may not be used as evidence in a court of law. ' |
6. Ounly the original copy is considered to be official one.
7. This result of experience is acqun ed by statistics and analysis to be provided with representative
conclusion.
8. “* “Means the method has been certified by ISO/IEC 17025. : , ,
|

Authonzed by % W\/‘? - /ﬁ

No0.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 " : : |
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855 i
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Plastics Industry Development Center

Verification Testing Laboratory

Ttem(s)/ Method(s)

Analysis/Test Report

Application No :

098A011-J111172

Date Tested :

2009/07/20

Result(s)

Note

1. Flexural Test .~ *

. ISO 178, L

2. Flexural Test
IS0 178

- “Flexufgl Strength (kgf/ cm %)

CUf 3720

”'1jjf 427

3640

351

P | 7 79

I s

4400 .

( _ T
T 4 18 O

4130

3890*“

Flexurdl Strength (kgf/cm )
#1 3450
#2 ' 3810
#3 ' 836
#4 4350
#5 1450
#6 ' 3800
#7 A ' 3250
#8 3640
- #9 : 4410
#10 . 3980

Mean: 3300 kgf/cm®

40768 & T L E R 38% 1933

No.38,193 Rd., Taichung Industrial
Park, Taichung, Taiwan, R.O.C.

http://www.pidc.org.tw: -
TEL:(04)2359-5900
FAX:(04)2359-5855
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: Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Application No:  098A011-J111172

Date Tested : 2009/07/20

Ttem(s)/ Method(s) ___ Result(s)

Note

. Flexural Test j’

. Flexural Test Lol
" 2.1 Test speed: 2 mm/min

REMARK :

Specimen Preparation Method.:, Prov1ded by Customer' SRy
Conditioning - temperature: 23+2 (O
Conditioning - relative hu1md1ty 50+5 / PRAENE -
Conditioning - time: over 88 hrg " .
Experimental Conditich - tempe?étLlre 2312 °C

Experimental CondmoIL “relative: h}zmlghty {(504'5 /

1.2 Specimen Mean|Width: 10. 76 mm " L
1.3 Specimen Mean Thickness: 3.22 MM e e
1.4 Support Span: 51 ‘mm : '

1.5 Direction: NiB.. A
\\ L

1.1 Test speed: 2 mr;/mm

b

2.2 Specimen Mean Width: 11.05 mm
2.3 Specimen Mean Thickness; 3.23 mm
2.4 Support Span: 51 mm
2.5 Direction: TD

<Blank Below>

40768 & W L ¥ B 38819358, http://www.pidc.org.tw 2
No.38,193 Rd., Taichung Industrial  TEL:(04)2359-5900
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Plastlcs Industry Development Center

- Verification Testing Laboratory
Analysis/Test Report

Date Received: 2009/06/23
Assignment No: 098A011-J111169
Date Issued: 2009/07/06 |

Applicant : JD Auspice Co.,Ltd.

Address ;- 2F-5;No:7, Lane 43;Shaungcheng St.,
‘ .. Zhongshan Dlstrlct Talpel C1ty 10461
Taiwan, R.Q. Cf
Artlcles 'Perforated GRP Cable T ray / ladder .
- ’ f e

T ()

Notice: 1. There are [ pages in tlus 1eport THehidig the covet page The Test Report has to,be presented, if

necessary, as éomplete copy; not part of it.

2. The contents ofithis report is for refewnce only, not for adver‘usmg, gener al pubhc or any other
cormercial purposes e

© 3, The artlcle(s) . name of the artmle(s) to be tested and Sampler(s)»ls supphed by the applicant ; PIDC is
responsible for car ryifig out-necessary-analyzing: procedures-only:

4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission.

5. PIDC does not guarantee the reported values in the Report when test is done by using other test pieces.
 The Test Report may not be used as evidence in a court of law. 4

. Only the original copy is considered to be official one.

. This result of experience is acquired by statistics and analysis to be plovxded Wlﬂl replcsenhtlve

conclusion.
g % “Means the method has been certified by ISO/IEC 17 025. -

I3

DTy

. R R N R . RRGGES
=N o

t .
Authorized b / : %/‘/"
l Y WA T 7
- ~ Chen Méhg-Kun
! Group Leader
40768 & % H LB 38 %1933 http://www.pidc.org.tw
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900
IPalk Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Plast1cs Industry Development Center
Verification Testing Laboratory
Analysis/Test Report |

Application No : ~ 098A011-J111169

Date Tested : 2009/06/29~2009/07/03
Item(s)/ Method(s) Result(s) ' Note
1. UV Exposure Test 3 Yellowmg phenomenon of the sample surface is observed
ASTM G154 - oo withthe naked eye after- tes’c
’ . s it S . .

N AR L Y | F L
1. UV Exposure Test / ,f / : B /
1.1 Specimen Preparatlon Methoderowded by Customer. . R R 4
1.2 Lamp: UVA 340 nm ' - coL f'
1.3 Irradiance: 0.89 W/m S . IR ’,,u
1.4 UV Exposure time: 8 hrs B ’ B AA;‘,},;;/ ‘
1.5 UV Exposure temperature: 603 C i

1.6 Condensation Exposure titne; 4-hrs—

H - 1.7 Condensation Exposure temperature: 5013 °C
' 1.8 Test Time: 100 hrs -
- 1.9 Specimen see attached photo 1
! <Blank Below>
40768 & b A L3 B 385519338 http://www.pide.org.tw 1

No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900
!Park, Taichung, Taiwan, R.0.C. FAX:(04)2359-5855 .
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report .

Application No:  098A011-J111169

Date Tested : 2009/06/29~2009/07/03

-Attached photo 1 ' . o

40768 & WL E B 38541939 http://www.pidc.org.tw 2
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900

Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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4 Plastics Industry Development Center
Verlﬁcatlon Testing Laboratory
Analysis/Test Report

Date Received: 2009/06/23
Assignment No: 098A011-J111168
Date Issued: 2009/07/03

Applicant : JD Auspice Co.,Ltd.

Address : 2 F-5, No.7, Lane 43, 'Shaungcheng St.,

o= -Zhongshan Dlstmct Ta1pel City, 10461

- Taiwan, R.O.C, ENEN A
Artlcles ......... ~Perforated GrRlé Cable Tray "/ _ladder\

. y ,/" ) 2y W;“j
/ L i
/ / ng, thej co(

Notice: 1. There are 2[ pages in 'ChlS/; repott, | mclud ver page; The Test Repon has tofbe presented, if

necessaty, ascomplete copy, not part of it. 4 .

2. The contents of this report is for 1efel ence only, not for advertlsmg, gene1 al pgphc or any other
commercial purposes '

3. The art1c1e(s) name of the amcle(s) to be tested and Sampler(s) 1§w_supphed by the applicant ; PIDC
is respons1ble f01~carrym g outnecessary analyzing procedures’ only.

4., The Analysis/Test Repott is invalid; if it is iodified or duplicated without PIDC's permlssxon

5. PIDC does not guarantee the reported values in the Report when test is done by using other test pieces.
The Test Report may not be used as evidence in a court of law.

.6. Only the original copy is considered to be official one.

7. This result of experience is acquired by statistics and analysis to be provided with representative
conclusion. :

8. “ >k *Means the method has been certified by ISO/IEC 17025.

3

‘Authorized by o
- Scott Liao
Group Leader
40768 & % W L% B 38541933 http://www.pidc.org.tw

No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 :*
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Plastlcs Industry Development Center

Vlﬁéatlon Testing Laboratory
Analysis/Test Report

Application No: 098A011-J111168

Date Tested : 2009/07/01

~‘I‘cem(s)/ Method(s) Result(s) Note

PR Tlme tQ 1gn1t10n

it 1-. 2 Whether Ignited the

. Test Tempelature Lo
cea] v (OC)' apping tissue
1. Glow ere Flammabxhty e i YéS/No)
Test e el 960
- CNS 145455 - ”;;_";*;./’#2 | 960
VAR TR AR 1

; [ /GWFI 960 /2.94
#ls Commen . Vet req.u.lrement of the

1. Glow ere Flammablhty Test e L
1.1 Specimen Preparation Method: Provided by Customer
1.2 Conditioning - temperature: 23+2 °C
1.3 Conditioning - relative humidity: 50+5 %
1.4 Conditioning - time: 24 hrs '

<Blank Below>
e . 1
40768 & P AT L E B 38551939 http://www.pidc.org.tw

No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 .~
Park, Taichung, Taiwan, R.O. C FAX:(04)2359-5855
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Plas‘ucs Industry Development Center

I Verification Testing Laboratory
] | “Analysis/Test Report

E‘ Date Received: _2009/06/23
' Assignment No: 098A011-J111167

Date Issued: 2009/07/07

Applicant : JD Auspice Co.,Ltd.

Addres_g-;;, 2F-5, No.7, Lane 1/433,Shamrlgc:heng St.,-

. =~ Zhongshan DlSt ct, Talpel Clty, 10461
Ev - o0 Taiwan, R.O. Cz
o s ._Ar_tig,l.e-s'“i “Perforated GRP Cable Tray / ladder \
. G > - :)
N . /i’ j N s e h\j
R ! fu S / l ) »
o ),/’ : : : g S L
Notice: 1. There are 2{ pages in thiS‘ teport; mcludmg the cover*page The Test Reporc has to,/Be presented, if
necessary, as ‘complctc copy, not part of it. ,F
2. The contents of this report is for 1eference only, not for advertlsmg, general pubhc or any other
commercml purposes g

- 3. The amcle(s) _hame of the arucle(s) to be tested and Sampler(s)—xs supphed by the applicant ; PIDCis

responsible for canymg -out necessary-analyzing-procedures-onlys

4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission.

5. PIDC does not guarantee the reported values in the Report when test is done by using other test pieces.
The Test Report may not be used as evidence in a court of law.

6. Only the original copy is considered to be official one.

7. This result of experience is acquired by statistics and analysis to be prov1ded Wlﬂl representative
conclusion. .

8. >k "Means the method has been certified by ISO/IEC 17025. .

Authorlzed by 4,« h/w—? % —

' Chen Ming-Kun
g Group Leader
| 40768 & L 38 %1933, hitp://www.pidc.org.tw
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 o
HPalk Talchung, Taiwan, R.O.C. FAX:(04)2359-5855
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report |

. e
Application No :  098A011-J111167
Date Tested : 2009/07/06

Item(s)/ Method(s) Result(s)

1. Oxygen Index S TS o
1.1 Specimen Preparatlon Method /Pl ov1ded by C tc\;mef‘ '
1.2 Conditioning - temperature: 23i2 C { / > {
1.3 Conditioning - eratlve humidity: 50£5%
1.4 Conditioning - tite: over 40 hrs
1.5 Test specimen Type: A .

1.6 Specimen Mean Length 151.26 mm" -
1.7 Specimen Mean Width:.6, 96 mm _

1.8 Specimen Mean Thickness: 2.91 mm

<Blank Below>
40768 & F T L ¥ 38 5519398 http://www.pidc.org.tw 1

No.38,193 Rd., Taichung Industrial ~TEL:(04)2359-5900
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855

Note
1. Oxygen Index NI T s i
ASTM D2863 . ) | ‘_ . _A B . o . -v /?/777) \\
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Date Recgived: 2009/06/23

Assignment No: 098A011-J111166

Date Issued: 2009/07/07

Applicant : JD Auspice Co.,Ltd.

- Address:: 2F-5; No.7, Lan¢/43g\;11§;uggcheng St.,
o~ Zhongshan Distflct, Taipei City, 10461,
- . Taiwan,RO.C; R
- Articles Perforated GRP Cable Tray / Tadder\
. . . /’/ . o e e P e :
, / W AN L
Notice: 1. There are _2 | pages in this-report; including: the coVeppa’ge; The Test Repc‘)rt'has" 1o be presented, if
necessary, as c‘somplete copy, not part of it. . S ‘;F_f(j
2. The contents of this report is for reference only, not for advertising, general pgbli’é or any other
commercial purposes. ‘ : e

3. The article{§)-+_nanie of the article(s) to be tested and Sampler(s).isstipplied by the applicant ; PIDC is

responsible for callying-eut-necessary-analyzing-procedures.only:.

4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission.

5. PIDC does not guarantee the reported values in the Report when test is done by using other test pieces.
The Test Report may not bé used as evidence in a court of law.

6. Only the original copy is considered to be official one.

7. This result of experience is acquired by statistics and analysis to be provided with representative
conclusion. . : : :

‘8. “ Means the method has been certified by ISO/IEC 17025.

Chen Mng-Kun
Group Leader
40768 & F 7F L B 38 %1933 http://www.pidc.org.tw

No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 °
HPark, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Verification Testing Laboratory
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Plastics Industry Development Center

Analysis/Test Report
Application No :  098A011-J111166
Date Tested : 2009/07/02
Ttem(s)/ | Method(s) Result(s)
ool T T whether
- | Afterflame Aﬁerﬂamf! Afterglow I\:ﬁl:éhi;e burn up to
L Time t1 Timety | Timet3 " |"® % ﬁo’n the holding
‘ Sl | erksee) T (s6C) (s60) |\ jromaas | clamp
LR (Yes/No)y
, - e | e o /N (Yes/No)
1. Vertical Burning Test . =7 135 . a1 T No. N No
CNS 14_535 B S o/ Y f" 18 |7 'No No
#3. { Nl " /0,( 30 [ No- f No
( #4M 1 ....Ou.vg. PR O e 5 8 I " NO f/ NO
A #5 1.0 0 23 No” No
. 4_ BN Comment Meet requ1rement of the CNS »14535 V0.

.REMARK
1. Vertical Burning Test
1.1 Specimen Preparation Method: P10v1ded by Customer
1.2 Specimen Mean Length: 125.85 mm
1.3 Specimen Mean Width: 13.25 mm
1.4 Spec1men Mean Thickness: 2.92 mm
1.5 All specimens are through condition temperature 23+2 °C, relative humidity 65+5%, 48hrs to test
only, 50 as to get test results, which are 1dent1ﬁed
<Blank Below>

40768 & b WL ¥ B 38 %1935
- No.38,193 Rd., Taichung Industrial
;.:2-5 Park, Taichung, Taiwan, R.O.C.

http://www.pidc.org.tw 1
TEL:(04)2359-5900 *
FAX:(04)2359-5855
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Plasucs Industry Development Center

Verlﬁcatlon Testing Laboratory
Analysis/Test Report

'Date Received: 2009/06/23
Assignment No: 098A011-J111170
Date Issued: 2009/07/03

Applicant : JD Auspice Co.,Ltd. o

Addrgs\s;_:__ 2F-5,No.7, Lane 43, Shaungcheng St., :
Zhongshan Dlsmct Ta1pe1 City,. 10461 ‘

© .. Taiwan, R.O.C/ P

Arucles wPerforat”éd GR Cable Tray/ladder_

.‘P‘

/ o) i/f e Bl (,"’” J
Notice: 1. There are _ 2 / pages in tlg,;s,;; eport,, mclud ing.thé cover page; The Test Repmthas tg/{)e presented, if
necessary, as i:omplete copy, not part of it.
2. The contents of this report is for refel ence only, not for advertxsmg, genex ral pubhc or any other
commercial pu1 poses. ‘ M
3. The artlcle(s) name of the art1cle(s) to be 1ested and Samplel (s) is, supphed by the applicant ; PIDC
- is xesponSIble fo1~carrymg out necessary analyzing procedure§ only
4. The Analysis/Test Report is invalid; if it s modified of diiplicated without PIDC's perm1ss1on
5. PIDC does not guarantee the reported values in the Report when test is done by using other test p1eces
The Test Report may not be used as evidence in a court of law.
6. Only the original copy is considered to be official one.
7. This result of experience is acquired by statistics and analysis to be provided with representative
conclusion. ’
8. “ >k ”"Means the method has been certified by ISO/IEC 17025.

Authorized by
. et i Z
P
Scott Lido
Group Leader
40768 & F WL E B 38 %193%% http://www.pidc.org.tw
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 ..'°
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Plastics Industry Development Center

Verlﬁca‘uon Testing Laboratory
Analysis/Test Report |

Application No :  098A011-J111170

Date Tested : 2009/06/30

Item(s)/ Method(s) Result(s) Note
1. Dielectric Strength e T e e e TN

ASTM D149 o 79 v
REMARK : L e :
1. Dielectric Strength ™ -ﬂf"’ e

1.1 Specimen Prepalatlon Method /PIO)VldBd by/Cus{omer /

1.2 Surrounding medium: Insulatlﬁg oil. " ‘yf N

1.3 Specimen Mean‘ Thickness:370 mni™
1.4 This result is test\ed by Nan Ya Plas‘ucs Corporatlon .
<B1ank Below> : :

40768 & % W L% B 389619358 http://www.pide.org.tw
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 '~
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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o, s ‘Plastics Industry Development Center
S %oE KA E R
4 ]

| MR 2009406A238
Hl ‘ eI 0 098A011-J111174

#Hirads s 20095075138

BB BEFEARAE

ﬁai&iﬂ: 1044 67 F b ’éﬁiﬁwﬂl?)%

.. T3R24 25 S
4?], v“vész’ TR B RO %Li @?ﬁ/ 2
VAR ENES VeI
( AN Y AN SR

‘$% %MEiZE B E— @ﬂ#(hm)zﬁixﬁ%%ﬁﬁ
‘$%kﬁ1&$ﬁ&W%%%aﬂ FIAE B~ WIS e B2 A -
v KA P M S M AR R B s B Rk T 4 B R -
S ARERBRESK -

S AR AR ENSRELEE BAF VEA SRR B E -

s KR A S 7 R AR E RALEP &k -

S REBRERAEO G SN B BARERGREER -
iRk s Tk & ASFUUEE BaB® [SO/IEC 17025 =

B 3
FB

N
”

by

40768 & L% B 385619355 http://www.pide.org.tw .
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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‘ Plastics Industry Development Center
A 2K R S &HE BN 7
B o o B B B ®

£ R B R E

PIDC 48

#4430 098A011-J111174

EY B 2009407F078

RBAB/HE B R )
o CBBBRAERE ; ~ | 7 & (ppm)- -

1-Carbon dioxide(COe) / >~ e 1000
Carbon ‘monoxide(C0) / .20

Hydrogen-sulphides(Hs)~ SN

_Aniionia(NHs) - 00
. /| Formaldehyde(HICHO)™ -] S

L o -/ Hydrogen chlgridg(HCl) [ 0

NES 713 ' < Acryloni trite¢ClEHCN) I 9,,/
Sulphur dioxide(S0:) -~ A
oW N Nitrogen oxides(NOx) D
- . | Phenol (CBO) R
~~Hydrogen cvanide(HCN) - = 0
Hydrogen fluoride(HF) 0
Phosgene(COClz) 0

FHEAER 0,912

B
IRV DS I
1.2 kteikee:m & 1150150°C
L3 MBS0 T
1.4 3% usr - 1 24
1.5%AEE1.1511 g
1.6 RSB g T LA 2R R IEAR S R
AT EE>

l 40768 & % F T ¥ B 38 5%1933%, hitp://www.pidc.org.tw 1
, No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 . ’
' Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Date Received: 2009/06/23

Assignment No: 098A011-J111173

Date Issued: _2009/07/22

Applicant : JD Auspice Co.,Ltd.

Address - 2F-5, No.7, Lane;43,\Shaungcheng St.,
- Zhongshan Distfict, Taipei C1ty, 10461
- - Taiwan,R.O. Cf PR
Articles “Perforated GRP Cable Tray/ 1adder\

kS . ,,.)"’"F (R POEINCN e : \
S
j'f DT gt /j ’ . / S
Notice: 1. There are 1 pages in ﬂns report“ mcludmg the covet: page The Test- chort has tO{bC presented, if
necessary, as complete copy, not part of it. P

2. The contents of this report is for reference only, not for advertlslng, genel al pubhc or any other

commeércial purposes. -
3. The 'II'tICIG(S) >, hame of the artlclc(s) to be tested and Samplel (s) is* supphed by the applicant ; PIDC is

. The Analys1s/Test Repolt is 111va11d 1f it is 1TlOdlﬁCd or duphcated without PIDC's permission.

. PIDC does not guarantee the reported values in the Report when test is done by usmg other test picces.
The Test Report may not be used as evidence in a court of law.

. Only the original copy is considered to be official one.

. This result of experience is acqmred by statistics and analysis to be provided with representative

_ conclusion.
. “% "Means the method has been certified by ISO/IEC 17025.

E =
~ Oy .

H =
o0

ul

Authorized by % T, %/\—

Chen §ling-Kun
Group Leader
40768 & 7 T ¥ B 38551935 http://www.pidc.org.tw

2 No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900 .
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855




) % BB T 35 1 S

Plastlcs Industry Development Center

Verlﬁcatlon Testing Laboratory
Analysis/Test Report

H

Application No:  098A011-J111173
Date Tested : 2009/07/20
L
i , :
| H - Ttem(s)/ Method(s) Result(s) Note
‘ E | \\ e "».7Iﬁ'1pé'c"c" - Specxr’;len\ rei:fﬁ;
‘ A L Strength Wldth &.. | Break type
© ] (kgfem/em) | ( m) undga; the
'ﬂr’.,‘,.‘--m'*n“M'm:*m“k 1}1 no.tch(mln) _!_-;,\:\
LT 161 3.33 813 1\ N
A # ] 1oL | 339, 8.09 - \N
o S ) 130 /[ ) 3584 8.08 1t N
1. Impact Strength Test*"; Y g 99 6 /J ) 8 59 ' 8'14' T /f N
#6 . 343 321 8.01-. " N
N #T | 249 3.21 - 8.10,+” N
Sl #8200 3.33 810 N
A9 o 1 3.43 8.11 N -
#10 212 3.21 8.04 N

______________________________________________________________________________________________________________________________________

Mean: 179 kgf cm/cm

40768 & F T LK B 38 % 19351 http://www.pidc.org.tw
i g@No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900
| EPark, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855
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Application No :

I%Iﬁs‘éﬁ]ﬁﬁﬂlﬂlu

Plastlcs Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

098A011-J111173

Date Tested : 2009/07/20
Item(s)/ Method(s) Result(s) Note
\\ Impact ' '. Speclmen\x Dep th
Strength S W&dth frﬁgniﬁg .| Break type
L e (kgfcm/cm) W\(?nm) notcﬁ'(r'r'i"rri)? ‘::‘::
T 151 3.22 8.03" N
322 8.05 \N
! Sy 32l 8.08. N
S|/ 822 810 b /N
! ~ 98" |- 813 |/ P
322 |- 813 ) N
3.22 8.08 L] N
3.22 803 P
" o | | 322 = 8.10 N
#10° |77169 324 7.99 P

REMARK

Specimen Preparatlon Method: Provided by Customer
Specimen Condition - temperature: 2312°C
Specimen Condition - relative humidity: 50£5%
Specimen Condition -time: over 16 hrs

Experimental Condition - temperature: 2332°C
Experimental Condition - relative humidity: 50£5%

- Test Method: Method A
Test temperature: 2312°C

40768 & ¥ T T4 38951935
am No0.38,193 Rd., Taichung Industrial
[ Park, Taichung, Taiwan, R.O.C.

http://www.pidc.org.tw
TEL:(04)2359-5900
FAX:(04)2359-5855

Break type-P Mean: 19.5 kgf.cm/cm
Break type-N Mean: 197 kgf.cm/cm
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Plastics Industry Development Center

Venﬁcatmn Testing Laboratory
Analysis/Test Report

Application No :  098A011-J111173
Date Tested : 2009/07/20

Ttem(s)/ Method(s) Result(s) . Note

REMARK :

1. Impact Strength Test
1.1 Release Energy: 10.840J -~
1.2 Specimen Mean Thickness: 9: 05 1 mm T
1.3 Specimen type: 1A. .. .. ,~~j
1.4 Break type: N (Non—Break) ~~~~
1.5 The break type is tion- Preak. The above data, are only for reference.
1.6 Direction: MD = '

2. Impact Strength T est e A
2.1 Release Energy:| ?10 8407J =~ ALA el e e
2.2 Specimen Mean {Thickness: 10.18 mm JRRTE R
2.3 Specimen type:: l\A T L R ey
2.4 Break type P (Partlal Break) N (Non-Break) [T T o

T T T R e R Ry — e ————

—~

) 2 6 Direction: TD i,
<Blank Below>

40768 & P T T ¥ B 38 %1934% http://www.pidc.org.tw
No.38,193 Rd., Taichung Industrial TEL:(04)2359-5900
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-5855




